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gE (No): 201221 i’d@%,\

SZREAL:  Jiangsu Xiecheng Science and Technology Deve. Co., Ltd.
Applicant g

. K 48 FAH
FEMA&M: Flame Retam luminium Composite Panel of Grade A2

Sample Name
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(Test Report)
g5 (Ne). 201221 Hhi<F 5 01848 % 1 | 3t 5 7 (Page lof 5)
A2 Br K48 B A% .
f ﬁ::ﬂ & Flame Retardant Aluminium Composite Panel of ﬁ%%% | S#*fﬁiﬁ‘ :
ample name Siade A2 Test type ampling 1¢€s
T 3 R AR R3]
%ﬁlﬁf Jiangsu Xiecheng Science and Technology Sﬁ*iitio CTC-CY-2012-0030
w2 Deve. Co., Ltd. P ;
T R KA R F)
M%ﬂii{zr Jiangsu Xiecheng Science and Technology T&ﬁ%
- Deve. Co., Ltd.
F=HI [2012% 08 H17H
Producing date | August 17, 2012 1220 * 2440 X 4(mm)
HFEEHR 2025 09 Ho6 H
Sampling date | September 06, 2012 Batch No. XCGRUSUIEINCE22
TR | S = NEFTA RALAE
| Sampling site | Factory ing type random sample
RS | BREAMARTERRRTS 7\ HFERE .
g : s = AL L
Sampling National Center of Quality Supervision & Tes} Sample el
body for Building Materials Pavs description
WA | s0m | T < QN e | @A | % 2 qunim
Sampling size 300 panels : ‘ pinels Sampled by % #t Rui Gao
quanfitiy
£ B GB/T 17748-2008E LN 458 5 A48 )Aluminium-plastic composite panel for curtain wall
RIS HEIE | GB/T 224122008 (518 %44 %8 % £ A-45.) Aluminium-plastic composite panel for ordinary decoration
Test Standard | GB 8624-2006 (3F S A4 A 4| o R 68" Classification for burning behavior of
building matosi roducts
KR H REFL26A, #AE 2. 3. 4 SR)
Test items \“e sée page2, 3 . 4and5)
*«‘J’é:hﬁ-u IR B KB AL 694D IR 45 RAT4- GB 8624-2006 F A2-s1,d0, t0 2&
R ARER, | EREAGEREMORBERTS GB/T 224422008 é*]-‘:yi)h-i’::’!t E
AT B 44 GB/T 17748 - 2008 #94 R Z K. Accordingf 2006 ing behavior
KIS | meets the requirement of Grade A2-s1,d0,t0. peel strength and tegipérature csistance are satisfied
Test according to GB/T 22412-2008.0Other tested items are satisfied accold ' o to 48-2008.1*
conclusion ”
& % H# (Date of 1ssu—rf6%2% 06/H 19 H
94 2013)
R & )
| FREYVE (Remarks) : (3k4& % & Blank )

P W e by WL% B B Verified by /Wﬁ #i Compiled by: L7MTT

R i bR TERER S ER b HiE: 65728538 HB4: 100024
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(National Center of Quality Supervision & Test for Building Materxals)

A

(Test Report)
g5 (Ne). 201221 3 01848 2 W 35T (Page 2 of 5)
o K% BRI AR Rupsg | TIAE
No Test item Standard index Test results det ergmin Alion
ER, PR, M ; x e
¥ A victige AR A5 not allowed o ks
EREBHIE, . e
Wik caing ot T~ 235 not allowed Ay,
AT A
A wave AR & e
not allowed pass
) { RAHF x Gy
RE $L7 bubble not allowed no pass
1. | appea- “ .
s He, 8, spot < 3mm B < YA / % e
quality no pass
\ A
X115 abrasion o~ e
no pass
A
45 scratch - x e
a no pass
6 )}AJ\% A2 AL e
colour uniformity indistinct indistinct pass
)
KA 5 < ‘5 + 3mm Omm ~+1. Omm S
len pass
;&&‘ 7
3 + 2mm Omm ~+0. 4mm

width pass

R

A

1 £ 5"%‘ £ (. 2mm =0, 01mm ~+0. 03mm o
’ dimen- thickness pass
y sions 4% £ iy
de:wa- diagonals windage Sopt i P pass

tion
AR ot
edge unstraightness Sdam/b %/ 308a/t pass

A

A B < 5mm/m 1, 5Smm/m a1
warpage pass

R PEAHE: bRTHRAREEERMEREE i 65728538 Hi%:
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(National Center of Quality Supervision & Test for Building Materlals)

A A

(Test Report)
HL4E (No) . 201221 $17 58 01848 % 3 3t 5 W (Page 3 of 5)
Z ] wwmm FRYESR A R %R T
N Test item Standard index Test results AB tergrnina thets
3 B E “F )48 average 2 0. 50mm F ¥)4E average0. 50mm Atk
5 aluminium thickness & MA min. 2 0. 48mm #F# " E min.0. 50mm pass
4 R BRI F 348 average > 25 um F 3444 average 32 um AHs
3 film thickness #ME min. 223 pum R AME min. p0pm pass
s, | REREEGE o : M’ o
4 gloss tolerance y pass
REAEERE R
6. surface pencil hardness AR 2 / pass
5 flexibility pass
8 BEWE D X|#&%E 0 4R class O 0 4K class 0 At
7 coating adhesion X% 1 4 class 1 X B3 1 A class | pass
Y
9 it o b > 50kg -cm RBLAE, LH | S0kg -cm B, LER o H
A impact resistance J& no depai r‘crack no depainting, no crack pass
10, ¢ AR BIGE %;& 6.5L/ um =H
abrasion resistance pass
* | boiling water resistance no abnormity no abnormity pass
120 A IARHBI & <5% 3.4% s
K pollute resistance ) 7 X pass
R e g B 5 S
23, hydrochloric acid REA REA e
At il no change no change pass
14 | mEEMEE | RBve. DR, BUER | AE. DR BRER | A8
;) nitric acid resistance # no abnormity AES 5 % no abnormity & E=0. 54 pass
. alkali resistance % no abnormity AE< 2 % no abnormity & E=0. 27 pass
16 7 S i AEA R EAL e
. oil resistance no change no change pass
R fl: ERTHRREETERMEEE  HiE: 65728538 4. 100024
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(Test Report)
PG5 (No. ) : 201221 55 01848 8 4 TU 3t 5 71 (Page4 of 5)
FF * Vi
5|  BmuEA R pwex | FIAE
o Test item Standard index Test results detevkibitation
17 B S M ¥ 9/ 758 R oy
X solvent resistance no base exposed no base exposed pass
18. b habann > 100MPa %} i
bending strength X pass
19. Faaen >2.0x10MPa 2.3% ‘/MPa i
bending elastic modulus pass
20 iy 10. OKN i
3 penetrating resistance pass
Wik P
21. shearing strength 20 LA pass
22 AMRK 7 B 1.27x107°C" e
* | thermal expansion coefficient X pass
REHBE o
23. heat distortion temperaiyfe S s 2% pass
24 F| & 2% N 33448 average > 4. ON/mm| -F3%4& average 7. 2N/mm Atk
3 peel strength 3 ME min. 2 3. ON/mm | #& 4J>& min.7. IN/mm pass
HBRETHES
decrease rate <10% - =29% b
of peel strength R
iR £
95, | temperatu- wEWH A X 4% 0 2K class 0 X|#&7% 0 2K class 0 g
*| recycle | coating adhesion X% 1 Kclass 1 X B& 1 A class | pass
resistance
S AEA REA wE
appearance no change no change pass
R HAaE. ERTHEREETERMERE  HIE: 65728538 MR%i: 100024
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(National Center of Quality Supervision & Test for Building Matenals)
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(Test Report)
4S5 (No): 201221 ﬂ%% 01848 2 5 W 3t 5 T (Page 5 of 5)
x BB wRmE | khegR | BUIE
E Test item Standard index Test results deterinitiva
HARF] At
#48, | Product as a whole 90 ¥ pass
e vkl <4.0 S A el e
combus | Main component { swrface: 0 pass
tion KRB “do RS re ot
A2 Minor component : material: 2.5 pass
% mmRERRK e e bt
(FIGRA), Wi/s pass
600s P & #AENE 0.6 L%
( THRe00s ) ,MJ ' pass
PR KKathe) KR HEeER e
26 't‘kﬁ%; ( LFS )7 m pass pass
*| burning WP el 2%
behavior 600s A & <50 12 ot
pass
sl
ot
W (SMOGRA ),m‘/s i : pass
i 600s A T HkIE
> ANEDEE s | EEa KoBR PN
23 (N M ing no flaming i pass
V plets/particles droplets/particles P
in 600s
A
0 Wi 2| ZAl 4 ZAl % B
toxicity, grade pass
21 (Remarks) : (o4t E & Blank )

R Afr k. ERTHREREEREEMPiEE  Bif: 65728538 B%: 100024
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Notice

1. ABETHL “BREHE" AREETN. 4%

This test report is invalid without the seal.

2. AREEL “Gnl. HE M EFLHR.

This test report is invalid without the signatures of the related persons.

3. BREWRH. WPEEALHK.

This test report is invalid if erased, altered or copied partially.

4, MAREEFERIN, NPRBEMEZHETAEAREFORY, @REAZHE.

Any doubt should inform us within 15 days after receiving the test report.

5. ZALRMBRERNBRREBEZRARE, POAMHEELERAR, ZARRBRER
XKL TT -

The commissioned testing samples and commission info

applicant . The results shown in the test report refer only td thfgampje(s) tested unless

otherwise stated. Identifying authenticity of the supplied samples Jyid information is

out of our responsibility.

6. A& R AR, SO P 93‘ HEHERIH S AR S,

EREABTLXR.
This test report is printed on anti-counterfeifin er. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related
>
with the report.
A DBRHR: N

Hiht (Address): JERTHHXEERE 1S
No.1 Z g Dongli,Chaoyang District, Beijing 100024, P.R. China.
HE4% (Post Code)¥ 0%]
BHiE (Tel): (86-10)Ng5128538 51167681 /7983 / 7984
F5E (Fax): (86-10) 65715991
WEEIEH: Tel: (86-10) 51167679 Fax: (86-10) 65764684
Riik (Web): http://www.cbmtc.com  www.chinabmnet.com  www.ctc.ac.cn
HFHi4E (E-mail): baogao@ctc.ac.cn

Per

1S09001 Is014001 GB/T 28001 F=SRIAE
PERNIE PEIENINE B AU PR IAE PEMHIE

DEEM SIS IAERD
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